3100-001

Northampton County
PO Box 538 e 16404 Courthouse Road e Eastville, VA 23347

Northampton County
Water Supply Plan

April 2010

DRAFT — 06 Sep 2011

Report Prepared By:

Accomack- | -éz;{gﬁms |
Malcolm Pirnie, Inc. Northampton PDC. Shy

701 Town Center Dr PO Box 417
Suite 600 23372 Front Street
Newport News, VA 23606 Accomac, Virginia 23301 ALCOI_

(757) 757-8700 (757) 787-2936 IRNI




Table of Contents

Contents
1. Introduction 1-1
R = - Tor {0 | {0 0] o [PPSR PRTTP 1-2
1.1.1. WALEI RESOUICES. .. .o 1-3
1.2. Organization of the WSP ... e 1-3
2. Existing Water Sources (9 VAC 25-780-70) 2-1
2.1, Community Water SYSIEIMS ...ttt e e e e e e e e e e 2-1
2.2, PUIChased Water SOUICE.......coiiiiieiie ettt e ettt e e e e e e e e e e e e anneees 2-3
[...]
exceed 5.8 million gallons per month (GWWP Special Condition 2), and must constitute 10% of
total monthly withdrawal when total withdrawal exceeds 10 million gallons per month (GWWP
Special Condition 3). Based on current demand projections, we anticipate bringing Tower Well
2 on line around 2013/2014. Withdrawals from this well will be made during peak summer
months and should constitute less than 10% of total withdrawals. GWWP Special Condition 3
will not be encountered during the permit period.



HISTORICAL GROUNDWATER WITHDRAWALS

TABLE 5.1

TOWN OF CAPE CHARLES, VIRGINIA

1987

67,339,335

184,491

206

894
1988 58,129,228 159,258 894 178
1989 55,892,600 153,130 894 171
1990 48,750,300 133,562 894 149
1991 61,913,610 169,626 700 242
1992 42 477,500 116,377 700 166
1993 58,889,411 161,341 700 230
1994 53,581,200 146,798 700 210
1995 44,803,913 122,750 700 175
1996 46,926,504 128,566 700 184
1997 42,269,745 115,808 700 165
1998 37,369,542 102,382 700 146
1999 42,851,300 117,401 742 158
2000 43,199,900 118,356 762 155
2001 44,098,200 120,817 791 153
2002 44,807,300 122,760 813 151
2003 48,298,000 132,323 866 153
2004 53,524,759 146,643 973 151
2005 57,112,190 156,472 1,026 153
2006 58,818,170 161,146 1,053 153
2007 48,378,500 132,544 1,128 118
Statistical Summary of Water Use (1999-2007)
Minimum 42,851,300 117,401 742 118
Maximum 58,818,170 161,146 1,128 158
Average 49,000,813 134,273 906 149
Median 48,298,000 132,323 866 153

(1) Total measured withdrawal fromm West Well (DEQ 165-48), Tower Well 1 (DEQ 165-387)
and East Well 1 (DEQ 165-123) as reported on VDH Water Supply Reports (1987-1998)
and DEQ Groundwater Withdrawal Monitoring Reports (1999-2007). 1992 data is partial.

(2) Estimated number of actual water connections (residual and commercial) billed in

December of the given year. Prior fo 1999, the number of connections is estimated and is

derived from the VDH Water Supply Reports for Cape Charles




Monthly Water Demand (Galions)

Monthly Groundwater Withdrawal (1987-2007)

8,000,000

7,000,000 1

-~
™ -
-

6,000,000 ' 4 l
Increased Water Use due

A ! to Growth at Bay Creek \

5,000,000 ' T i F p
. ! - ™ \
! \ n
\ /4

il '

3,000,000
’ Decreased Water
Use due to
Conservation Efforts

Monthly Water IJse (Gallons}

2,000,000 1T
----- 12-Month Moving Average
1,000,000 T T T T T T T T T T T T T T T T T T T T T
M 0 @ O = N MO W O M~ © D O = &N M O D © I~ o
o0 o oo [#)] (0] [=2] o1} (2] o j=>] (%)) (o)) D (=] o [u] (=) (=] (=) o o o
o oy fo23 [#)] [#2] (o] j#2] (o] (o] o (93] (7] ()] o (=] =] Q o [} o j] o
— — ~— -~ -— — -~ — -~ — — ~— - [8¥] o™~ o™ (V] ™ o~ (o] ol o
‘ ' Date
Monthly Water Use per Connection (1987-2007)
400 .
350 ‘
'a. /
| =
L 300 ;
©
e
'E 250
(]
: 4|
(=] 200 A } i
b —1 | ?
£ . UAYAS IV W AL W
> VIV U W W Ry
‘fg !
oS 100
=
Water Use per Connection
50 T ----- 12-Month Moving Average
0 T T [] T T ﬂ T T T T T T ¥ T L] ] T 1 T T T ]
P~ [s9] o) (=] by [ ] o < 4] w [y 0] o < b o o o3 L] (o] I~ oo
O [eo] o) [#)] (0] [+] o [#)] (=] - Oy [o))] o o o (=] < (== o (o] o [ ]
[=3] ) L] [#7] [=)] & [o>] (7] (=] [#>) [ [=)] ()] o o [ (o] (o] [o] (] o o
- — - -~ - — ~— ~ -~ ~ ~ ~— — N 8] o~ o~ aY] N N o~ N
Date
= DATE: 05/02/2008 Tite: Figure
A Project #: 063-6566 MONTHLY GROUNDWATER No.
EGolder [Feonon WITHDRAWAL (1987-2007) oy
A ‘ -
s ASSOClateS Reviewed By: BBW Town of Cape Charles, Virginia




TABLE 5.2

2007 PUBLIC WATER USE
TOWN OF CAPE CHARLES, VIRGINIA

Weil Production 48,378,500 100.0%
Backwash' 3,690,380 . 76%
Plant Production 44,688,120 92.4%
Metered Sales” 41,714,119 86.2%
Residential 34,805,088 71.9% 967 99
Condo 586,600 1.2% 17 85
Commercial 5,102,752 10.5% 86 163
Municipal 298,360 , 0.6% 4 - 204
Mixed Use 921,319 1.9% 22 115
Unaccounted For® 2,974,001 6.1%
System Flushing 450,000 0.9%
Fire Protection 104,000 0.2%
VDOT 235,900 0.5%
Leaks/Other 2,184,101 4.5%

Source: Town of Cape Charles Condensed Meter Reading Report by Account ID for the

period January through December 2007. Some discrepancies exist in the data. Notes:

1. Well production and backwash waste values are metered. Plant production is calculated by
subftracting backwash waste from total well withdrawais.

2. Meter sales provided by the Town of Cape Charles by metered account type. Metered
account type include residential (RES), condo (CND), commercial and industrial {COM),
municipal (MUN), and mixed use (ZZZ).

3. Unaccounted water is the difference between total water produced from the treatment plant
and the metered use. Unaccounted-for water included unmetered uses, such as fire
fighting, flushing pipes, fire protection and VDOT uses which are estimated, illegal hookups
or inaccurate meters; or actual physical losses from leaky pipes



Wd 8¢/ 0L0Z/B16

“Buuozes paacadde ayJ Japun 1senbsal sy o e Ajlenjia SsWNSSE 303

‘Juad asn jeuoipuco paacidde ayl soayal dnolo) Juswidopas togley

‘ueld Juswdojaasp e Jo eouasge Ul ,s5enb J8aQ,, B S109)§8) Hod YInog

‘Jwred 8sn [euroRipueo paacidde syl s1os|el JogleH aden

N0 piing o} Joud SJEsA G 0} ¢ JNODO0 O} PBWNSSE N0 (98107 g

“UmoaB [enuapIss) O} pakey AUBNO] 2| Gz BUIJels ‘SIEeA 9] Ul NG 8q O} PaLUNSSe Sanjuslle aimny 2

| "edg % uu) aigj puE gnjg joesg auj

10} 018 'OYAH ‘SJemouys Jooping ‘suje;

j SiUl "OH3 09F 0} Jusleanbs ag 0} paloalold S| sOItUSWE Spis UINoS 81niny Jol 85N 181BAA "9

RO} “S|00d Seapnioxa ainb)

9102 Ul Dud OF St [B10y BUPE  SOR|USWY BULEN Ul pOpniaUl SB[ PUBS BE G

Jedh oyjjoeds e u) 3)Ing 8q 0}

1UN jB10} J0 Jusdied oUl S| IMoIB sdied ¥

B00Z Ul DUEIS SJ884 OF 9q O} POUINSSE PoNSd N0 PING [BUONIPRY &

"BULell g9 'F LINOS OGZ '60-LE-Z | JO SE PBIONIISCeo SYIUN [elUspisal 81§ 2

9.0 Aeg 10j pamo||E SIUN |efUSpisal QDO'E OF dn 1
TSNOILJINNSSY | SILON
S6LL S¥l a0 8y 252 08 G8e 6.8 Lol gri £E£9 %Bal
y29'.52 0.6'2 S68.L'1 [44 | L4 el o] 0 0 [y 182 69 iF4 [shd %0'e 210g
085'8PET 98Y'E gLL] BLE £ ¥ zl Z01 02 Gll £ ZkL 69 02 i1 %O'T L1108
86,602 | 860¢c VGF | S 05 v 0 0 0 0 g ¥rY 89 0z B %0z g0z
ZET' 161 Zi6'L LBE') grl |4 14 cl 05 ¢4 5] € GLG B9 /4 6t Y%0'e 5108
895'GL) 862’} 6¥2' | £l 9 [ 0 0 0 1] £ 90¢ £8 02 et %81 Y102
Z66'291 089’} gz} LBL € 14 4] 00l 0¢ gg € Lidd £8 e 144 %8l (454
910'Zr1 eyl 6E0'1 6 | |4 0 0 . 0 0 Z |8E £9 ¢4 A4 %81 {45114
0rg'vel 8ve') 0E0') 6l £ |4 0 Q 4] 4] Z 61E ae 0 9t %51 1102
ZEe'621 £6Z'1 LEQ'L 14 £ 9 0 0 1) 4] 4 [At 14 L4 0 e %0} 002
008'vZL 8Pz’ 066 066 L9 g9 0 0 0 0 gge 952 862 g 062 800Z/1 &)
od3 V.LOL o} °F | -LEFN Ajustuy  [jenuspisay | Mol dd9 A3Q 1HCd HOogaHYH 18id od3 EELEEN FLETR FLVETS
i pdBgol WND  [SAILYINWND WEd IVLOL!  euuey eullely HOSHVYH H.LNOS 3d¥D 18IH [SAILYININND H3d TYLOL| / ALINSWY | /SLINN |HIMOYD % | GOM3d 3WIL
BULIEN jo8l1D >mm __uo_._um_n_ iogqley .uo_._«m_n_ o_uauw_I 101 YInog - ool hwm
uonoslold yymols) sajleyn ade)
0LoZ Menuep

€'¢ Tgavl























































WATERWORKS NAME:

COUNTY/CITY:

LOCATION:

OWNER:

OPERATOR:

PERMIT NO.:

DATE ISSUED:

TYPE OF TREATMENT:

SOURCE:

DESIGN CAPACITY:

GENERAL

VIRGINIA DEPARTMENT OF HEALTH
ENGINEERING DESCRIPTION SHEET

DATE: June 27, 2008
Cape Charles, Town of CERTIFIED CLASS: I
Northampton County TYPE: Community
The plant and the wells are located 1/4 mile east of the Town of Cape Charles
along Route 184 (approximately 1 mile west of intersection of Route 184 and
US Routel3) in Northampton County.
The Town of Cape Charles
c/o Mr. Joe Vaccaro, Town Manager
P.O. Box 391
Cape Charles, Virginia 23310
Phone: (804) 331-3259
Certified Class 11l Operator Required
3131120
June 27, 2008

Fluoridation, iron, and manganese removal, softening (ion exchange), pH
adjustment and disinfection by hypochlorination.

Two Wells
416,000 gpd (0.416 mgd) or 1,040 equivalent residential connections

DESCRIPTION OF SYSTEM

This waterworks consists of two wells, treatment, an elevated storage tank, and the distribution system. The
treatment plant building houses the onsite laboratory and water treatment facilities for iron and manganese
removal, water softening, pH adjustment, fluoridation, and disinfection.



Page 2
SOURCE

The Replacement East Well (2008) was drilled on April 15" and 16™ 2008, to a total depth of 220 feet. The
well was completed to a depth of 220 feet with 8 and 6-inch diameter PVC casing and screens, and it was
grouted to 100 feet. The screens are shown at depths of 100-120; 165-185; and 200-220 feet. The static
water level was 12.5 feet and the well yielded 245 gpm for a drawdown of 64 feet during a 48 hour
drawdown test. The well is equipped with a submersible pump (driven by a 20 H.P. electric motor) rated at
243 gpm @ 260 feet TDH.

The West Well (originally named as deep well or Well No. 5) was drilled on February 27, 1973 and it was
completed on August 15, 1973 to a total depth of 210 feet. The first 60 feet is grouted and cased with 14-
inch diameter casing while the remaining of the well is equipped with 6-inch diameter casing, or screen.
The screens are shown at depths of 65-85; 88-98; 105-115; and 194-204 feet. The static water level was 15
feet and the well yielded 275 gpm for a drawdown of 90 feet during a 30 hour yield and drawdown test.
The submersible pump (driven by 20 H.P electric motor) in the well is rated at 275 gpm. The actual
pumping rate under the system head conditions (elevated tank level 85% full) has been measured to be 236

gpm.

TREATMENT
Fluoridation:

Sodium fluoride is the first chemical fed to the raw water. The feed equipment consists of a single head
metering pump (maximum capacity of 5.5 gph @ 150 psi), finished water make up line protected by an
RPZ, and a 50 gallon upflow type saturator.

Oxidation and disinfection chemical addition:

Both potassium permanganate and sodium hypochlorite are employed for the oxidation of iron and
manganese in the raw water and for continuous regeneration of the greensand filter media. Potassium
permanganate solution is applied upstream of the sodium hypochlorite application. The potassium
permanganate feed equipment consists of a 100 gallon solution tank with a mixer mounted on top and a
single head metering pump (maximum capacity of 1.83 gph @ 150 psi). Sodium hypochlorite feed
equipment for oxidation (pre) and disinfection (post) consists of a dual head metering pump (maximum
capacity of 3.66 gph combined) feeding pure liquid sodium hypochlorite from 55 gallon original containers
to the raw water as well as the finished water lines. An automatic chlorine analyzer is located downstream
of the chlorine injection point in the finished water line. Contact time for disinfection is provided by the
riser pipe volume of the elevated storage tank.

Iron and manganese removal filters:

This unit consists of two (steel, cylindrical-10 feet diameter x 7 feet side wall) greensand media filters with
158 sq. feet of filter area. Filters are provided with air scour, headloss gauges, and sampling ports. The
filter media consists of 1.3 feet of support gravel, 2 feet of manganese green sand and 1 foot of anthracite.
The backwash and rinse water is supplied by the elevated storage tank and the waste is discharged to the
polishing pond at the Cape Charles wastewater treatment plant.



Page 3
Softening (ion exchange):

This unit consists of an ion exchange water softener and a brine regeneration system. Partial flow from the
green sand filters is treated by the softener and is blended with the bypassed water for a target hardness of
80 mg/l in the finished water. The softener is a cylindrical steel tank (10 feet diameter x 7 feet side wall)
containing 3.5 feet of ion exchange resin supported on 1.25 feet of gravel. The brine system consists of a
1,500 gallon capacity fiber glass brine tank with manual salt and water feed system and a 525 gpm
regenerant pump. Regeneration can be accomplished with either automatic or manual control. The
regenerant and rinse waste stream are discharged to the polishing pond at the Cape Charles wastewater
treatment plant.

pH adjustment:

The chemical feed equipment consists of a single head metering pump (maximum capacity of 1.83 gph @
150 psi) and a 50 gallon chemical solution tank with a mixer mounted on top. Sodium carbonate (soda ash)
solution is added to the finished water line downstream of the sodium hypochlorite addition for post

disinfection. There is a provision to change the point of application of pH adjustment chemicals from the
finished water to the raw water if necessary.

STORAGE

The storage is provided by a 300,000 gallon elevated tank which looks like a light house and is located right
next to the treatment plant building. The tank floats on the distribution system with the exception of the
riser pipe which provides the volume necessary for contact time for disinfection. Wet riser volume of
approximately 27,500 gallons provides 68 minutes of contact time at 400 gpm treatment capacity.

The Department of Environmental Quality has issued a permit (No. GW 0037200) for this groundwater

source public water system. Cape Charles is entrusted with resource use responsibilities via that permit, and
is advised to be aware of any compliance requirements of that permit.

EVALUATION OF SYSTEM

Design Basis: per Waterworks Regulations, one ERC = 400 gpd
1. Estimated Water Demand: (1,030 connections)(400 gpd/ERC) = 413,000 gpd

2. Source Capacity

Well Well Yield (gpd) Well Pump (gpd) Limiting
=gpm/(0.5 gpm/ERC)* 400gpd/ERC = gpm * 1440 min/day Capacity (gpd)

EWR 2008 245 196,000 243 349,920 196,000

Tower 275 220,000 236 339,840 220,000

Total 416,000




3. Storage Capacity: 300,000 gallon elevated tank = 300,000 gallons effective
300,000 gallons/ 200 gallons/ERC = 1,500 ERC
1,500 ERC * 400 gpd/ERC = 600,000 gallons
4.  Treatment Capacity:
1.  Filter Capacity
a.  Filtration capacity =474 gpm (158 sq.ft x 3 gpm/sq. ft.)
b.  Flow control set at = 400 gpm
c. 400 gpm * 1440 min/day =576,000 gpd
Filter production = 400 gpm x 1440 min/day = 576,000 gpd
2. Softener Capacity (with 60:40, filter: by pass ratio)
a.  Softening actual capacity =316 gpm (79 sq. ft x 4 gpm/sq.ft)

b.  Softener effective capacity = 316 gpm x 1440 min/d = 758,400 gpd
0.6 (ratio factor)

Conclusion: This waterworks is limited to a capacity of 416,000 gallons per day due to limited well
yield.



Town of Eastville

3100-001 / NEW



WATERWORKS NAME:

COUNTY/CITY:
LOCATION:

OWNER:

OPERATOR:

PERMIT NO.:

DATE ISSUED:

TYPE OF TREATMENT:

SOURCE:
DESIGN CAPACITY

VIRGINIA DEPARTMENT OF HEALTH
ENGINEERING DESCRIPTION SHEET
DATE: October 25, 1977
REVISED: June 7, 1984; March 29, 1996

Town of Eastville CERTIFIED CLASS: N/A

Northampton County TYPE: Community

Well #4 (main well) is located approximately 100 yards west of Route 13
and north of Route 631 at the intersection of Route 13 and Route 631.

Well #3 (auxiliary well) is located at the southwest base of the elevated
storage tank east of Business Route 13.

Town of Eastville

Mr. Edgar S. Sturgis, 111, Mayor
P.O. Box 447

16437 Courthouse Rd.
Eastville, Virginia 23347

Mr. James C. Sturgis

P.O. Box 447

16437 Courthouse Rd.

Eastville, Virginia 23347

Phone (804) 678-5183

(Northampton Insurance Agency, Inc.)
FAX 678-SFAX (5329)

3131200
June 24, 1977
None

Two Wells

375 ERCs or 150,000 gpd

DESCRIPTION OF SYSTEM

The system consists of two wells, a 75,000 gallon elevated storage tank, and the distribution system.

Well #3 (auxiliary well) was drilled starting on January 12, 1970, and was completed on February 4,
1970. The well bore is 320 feet deep, with cement grout extending from the surface to 100 feet. The
well casing is 6-inches in diameter and extends to 300 feet, extending to 320 feet of 12-slot screen. The
well is equipped with a turbine pump rated at 90 gpm, driven by a 7 1/2 H.P. motor. The well has a
tested yield of 100 gpm, over a 24-hour period, with the water level dropping from 27 feet (static
condition) to 42 feet (dynamic condition).



Page 2

Well #4 (main well) was completed on September 15, 1972. The well bore is 175 feet, with cement
grout extending from the surface to 60 feet. The galvanized well casing is 6-inches in diameter and
extends to 145 feet, extending to 165 feet of stainless steel screen (7-slot). Gravel pack is installed